- 1. In relation to the following Schedule 8 drug only, to the extent necessary to practise podiatry, the registrant, as a podiatric surgeon is qualified to:
  - (a) prescribe oxycodone (in short-acting form) as an oral preparation; or
  - (b) give someone, who may administer oxycodone (in short-acting form), a written instruction to administer the drug as an oral preparation.
  - (c) The registrant must not prescribe or give a written instruction to administer more than 10 doses of 5mg each to a person for a relevant condition
- 2. To the extent necessary to practise podiatry, the registrant, as a podiatric surgeon is qualified to:
  - (a) obtain or administer:
    - (i) dexamethasone, for local injection only; or
    - (ii) ropivacaine of a strength of 1% or less; or
  - (b) possess the drugs mentioned in paragraph (a) at the place where the registrant practises as a podiatrist.
  - (c) administer:
    - (i) adrenalin when combined with lignocaine, bupivacaine or prilocaine; or
    - (ii) felypressin when combined with prilocaine
  - (d) prescribe

As an oral preparation only -

**Amoxycillin or Amoxycillin with clavulanic acid** (Not exceeding that usually required for a 10 day course of treatment for the relevant condition)

**Cephalexin** (Not exceeding that usually required for a 10 day course of treatment for the relevant condition)

**Codeine** (Not exceeding 20 doses for the relevant condition with each dose being not more than 30mg in combination with each 500mg of paracetemol)

Diazepam (Not exceeding 10 doses of 5mg each for the relevant condition)

**Diclofenac** (Not exceeding that usually required for a 10 day course of treatment for the relevant condition)

**Dicloxacillin** (Not exceeding that usually required for a 10 day course of treatment for the relevant condition)

**Doxycycline** (Not exceeding that usually required for a 10 day course of treatment for the relevant condition)

**Erythromycin** (Not exceeding that usually required for a 10 day course of treatment for the relevant condition)

**Ibuprofen** (Not exceeding that usually required for a 10 day course of treatment for the relevant condition)

**Metronidazole** (Not exceeding that usually required for a 10 day course of treatment for the relevant condition)

**Naproxen** (Not exceeding that usually required for a 10 day course of treatment for the relevant condition)

**Roxithromycin** (Not exceeding that usually required for a 10 day course of treatment for the relevant condition)

**Temazepam** (not exceeding 2 doses of 10mg each for the relevant condition)

**Fexofenadine** (Not exceeding that usually required for a 10 day course of treatment for the relevant condition)

**Loratidine** (Not exceeding that usually required for a 10 day course of treatment for the relevant condition)

**Promethazine** (Not exceeding that usually required for a 10 day course of treatment for the relevant condition)

(iii) As a topical preparation -

**Mupiricin** (Not exceeding that usually required for a 10 day course of treatment for the relevant condition)

**Hydrocortisone** (Not exceeding that usually required for a 10 day course of treatment for the relevant condition with each dose being of a strength of 1% or less)